



SLIP RESISTANCE CLASSIFICATION - NEW Test Certificate

TEST METHOD	AS/NZS 4586:2004 Appendix A		
TEST DATE	21-Jun-11		
CLIENT	Regupol Australia Pty Ltd		
OUR REFERENCE	REG0611-1		
SAMPLE	Everroll Granite sealed		
SURFACE FINISH	As manufactured		
SAMPLE ORIGIN	Australia		
SAMPLING DATE	1/06/2011	SAMPLE LOCATION	Not Known
NOMINAL SIZE	200x200x4 mm		
AIR TEMPERATURE	19.5 °C	TEST SITE	SI Laboratory
WEATHER	Not Applicable		
SLIDER TYPE	4S	SLIDER EXPIRY	10-May-12
SURFACE PREPARATION	Washed with potable water and cloth		

Test Number	Orientation	BPN Readings	Mean
S2975	O207/1 Random	42, 41, 41, 40, 40	40
S2976	O207/2 Random	41, 41, 41, 40, 40	40
S2977	O207/3 Random	42, 41, 40, 40, 40	40
S2978	O207/4 Random	40, 39, 39, 39, 39	39
S2979	O207/5 Random	40, 39, 39, 39, 39	39

MEAN BRITISH PENDULUM NUMBER (Wet): **40** ±2 (U₉₅)
SLIP RESISTANCE CLASSIFICATION: **X**

NOTE: The expanded measurement uncertainty values (u95) quoted in this report are at a confidence level of 95 % with a nominal coverage factor of 2. These values do not include any estimate of the effects associated with sampling.

COMMENTS/VARIATIONS

TESTED BY: Graham Baggs

APPROVED SIGNATORY:

NAME: Graham J Baggs

ISSUE DATE: 21-Jun-11



NATA Accredited Laboratory Number: 15695
This document is issued in accordance with NATA's accreditation requirements. Accredited for compliance with ISO/IEC 17025.

This report shall not be reproduced except in full without written approval of Stone Initiatives. Results relate only to the items tested.

Stone Initiatives Materials Testing Group Pty Ltd
P.O.Box 908
1 Pitt Lane, Mount Barker Road
Littlehampton
South Australia 5250

ABN 82 462 051 744
ACN 106 186 296
Phone +61 8 83916844
Fax +61 8 83916855
Email info@stonemtg.com.au